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TEST REPORT
ey =
e 5 20220906J26712
Report ID
P4 TR T AL B S
Sample Name Lithium-ion Battery Trade Mark HOENERGY
TS iBAT-R-2.56H FE AR Seuf
Model/Type 51.2V 50Ah 2.56kWh Sample status Good
TAERAL SLiEAERE (R REVERHEA R A 7
Applicant Shanghai Hoenergy Power Technology Co., LTD
Huhk: T 2R W IX el K 18885 L
Applicant Address | Building 1, 1888 Wangyuan Road, Fengxian District, Shanghai, P.R.China
A B SLiEAERE CRiE) REVERHE A BR A 7
Manufacturer Shanghai Hoenergy Power Technology Co., LTD
ML 3T 28 X B 1888 7 1
Aggrlé:;:turer Building 1, 1888 Wangyuan Road, Fengxian District, Shanghai, P.R.China
I A ARG M EARA PR A 7]
Test Lab CQC Intime Testing Technology Co., Ltd
S TR 5P 2R T X 5 KT 1368 5 A AV RHEE 4 R

Lab Address

East Taihu Technology and Finance City, N0.1368 Wuzhong Dadao Rd., Wuzhong Economic
Development Zone, Suzhou, Jiangsu.

R bR » (RTfal iz @ i R AR EF M) 26 -BEIT15638.371

Standard Recommendations on the Transport of Dangerous Goods, Manual of Tests and
Specification Criteria, ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

RITH AR RER: Rah bl ShEE HE EElR

Test Ite\m ) Altitude Simulation, Thermal Test, Vibration, Shock, External Short Circuit, Crush, Force

Discharge

BREH . 2022-09-16

Receiving Date

SERAT A 2022-10-31
Completing Date

IR FIRERE i 76 FaR bR 2K
Conclusion The Submitted Sample(s) Meet the Requirement of the Standard.
oL FR g W 20°C£5°C

Test Condition

Ambient temperature

TiH »
Engineer

H %
Auditor
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Approver

Data oi‘ issue
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R i R
Description of the sample
T H =T TR PR
Test Item Sample No. Sample State
B1~ B2 FUNFRORIER, e TR
At first cycle, in fully charged states
T1~T5
~ F25NABCEEI G, AT BRE
B3~ B4 L
After 25 cycles ending in fully charged states
Cl-C5 P AR, 50%8 45 B Rk
At first cycle at 50% of the design rated capacity
T6
C6~ C10 25 FUHLBIRSE , 50% A AR S
After 25 cycles ending at 50% of the design rated capacity
/ BINABHE, TeEARHIRE
At first cycle, in fully charged states
T7
/ 25N R E, e RS
After 25 cycles ending in fully charged states
C11~ C20 BN FHEIEIR, SR AR
At first cycle, in fully discharged states
T8
Parand /\ A /)| N S I - N ‘j(
C21~ C30 5257 ?EJJ& EETEHE; Jﬁéb& EE’U(@\

After 25 cycles ending in fully discharged states

i

Remarks

1, ZFEs AR B A
This sample is large battery

2, AR FE RS IR B, AT R A BEAE AR IR 5 — A i B2 78 R PR e B A L T A

o, T7IUH AEH]

The battery is not designed with overcharge protection and only used as a component in another battery
which affords overcharge protection. T7 item is not applicable

ITC-4-B-B029-A1
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FEMEARFR
Sample Fundamental Parameters
i H 2 S| ZH
Iltem Parameters Iltem Parameters
s A (AN) - FRFRHLIE (V) 510
Rated capacity(Ah) Nominal voltage(V) '
WUk LR — /N (Wh) 2560 Fe BRI LR (V) 576
Watt-hour rating(Wh) Limited charge voltage(V) '
) Sy 2
Charge current(a) 25 Maximum continous charging 25
9 current (A)
7L LT (A) 5 JHLFEL LR (A) -
End charge current(A) Discharge current(A)
2R R (V) 424 P S A () 16
End of discharging voltage (V) ' Cell numbers(pcs)
Maximum discharge current(A) Model of cell
Hu 57 R (AN) 50 it A 515 X 1P16S
Capacity of cell(Ah) Permutation of cell
olAFEE ©218mm ol <18mm
N . Cylindrical®=18mm Cylindrical®<<18mm
A AR y Y
Shape of cell mEEE  ofeRhil o
Prismatic Pouch Cell Button Cell
ITC-4-B-B029-A1 2021-08-17
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B R A

Photos of Sample

FE 5 & A (Sample photograph) -1

FE 5L & A (Sample photograph) -2

ITC-4-B-B029-A1 2021-08-17
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B R A

Photos of Sample

FE 5 B F (Sample photograph) -3

¥ B F (Sample photograph) -4

ITC-4-B-B029-A1
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R A

Photos of Sample

FE 5 & A (Sample photograph) -5

FE 5L B A (Sample photograph) -6
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Photos of Sample

FEAHE A (Sample photograph) -7

FEiH B A (Sample photograph) -8
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B R A

Photos of Sample

FEAHE A (Sample photograph) -9
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FHNTEZR AN AR F IR 2 7]
CQC Intime Testing Technology Co.,Ltd
o 4
Test Report

Far il 2 3R
Test results
K 38.3.4.1E BEEMRK
Clause 38.3.4.1 Altitude simulation
TG0 FL AT Ly 2H R A R 25 T B T 11.6 T IR AR IR (20 + 5°C) FAEL 2 /067
WD I o

Test Procedure

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at
ambient temperature(20+5°C).

BRER
Test
requirement

AN AWM AR AR ASTE KO 5 F s PR T 595 B AS /N -3 i e R /)
90%, Jii #4512 FR{H0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure.
Mass loss limit 0.1%.

AR | ARl AR AR AR ARG B e LR
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 1.
ik
Pass/Fail P
Conclusion

ITC-4-B-B029-A1 2021-08-17
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FHNTEZRA N AR R 2 7]
CQC Intime Testing Technology Co.,Ltd
o 4
Test Report

(RIEREES
Test results
K 38.3.4.2{R B X%
Clause 38.3.4.2 Thermal test
TRI6: FEL RN LY 2 B S AR AR IR SR T 72 £ 2°CII A N A E A6/, 35 FE I
i JE 55 T-40 + 2°CHIZR AT T A D6 /N o YA s ik 6 il B2 -2 T F e KSR (1] 7] B 930
. SRR EE AT, ILSERA0I, FA R BT Ble HR AT F i 4 AE A BRI (20 £
T 5°C) FAFIH24/NE o
WP TR A A, FET TR KR (I 1) /0 BN 12/
Procedure Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to -40+ 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at
ambient temperature (20+ 5C).
For large cells and batteries the duration of exposure to the test temperature extremes should be at
least 12 hours.
| NI AN AR AR AN K (NIASE R ) LR AN/ TG LR ()
TREER | 90%, J5i 45126 FRAE0.1%)
Test

requirement

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

Rrmas R | AR AT AR AR ANE K, BRI 2
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 2.
g5
Pass/Fail P
Conclusion

ITC-4-B-B029-A1

2021-08-17
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FATEZRAT AR TR 2 ]
CQC Intime Testing Technology Co.,Ltd
oA 75
Test Report

=5
%K
Clause

38.3.4.3 #EEhAK:

38.3.4.3 Vibration

bR rwa
Test
Procedure

R AN VB2 K T TR &, (SR R AN Be it B IR AR T8 DABUA REHER A% 18 R 5) .
RN ETZITE, X EURE A N 7THZEI200Hz, F[RIEI7HZ, P52 15550,

X HRI /NS A . AT HzF4s, fREFLgn MIs R IdE, B EIARIAF|18 Hz, )5
KRMETRFFAE0.8 AR (EMRAE 1.6 Z£K), FFHG ISR B 3 B K INE B IAFI8 gn (FIR LN
50 Hz). Hf i Kb fE R FF7E8 gn B3 Z1E 1 #1200 Hz.

YRR IR IWTHZITER, REFL gn BRI E, B RPFRIAF|18Hz, AR5 I IRIE
{REFAE0.8 SK(RRTSL.6 ZK), IR B BIR KA EI2 gn (Fi 4 925
Hz). F e Khnid R FFAE2 gn B 255415 i1 $]200Hz.

X ARB AR = AN HAH T B F 22 T AR — DT R R AT 120K, B 3/
o Herpr—ANIRB) J7 17 06 251 i 1] L

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15
minutes.

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18Hz is
reached. The amplitude is then maintained at 0.8 mm(1.6 mm total excursion ) and the frequency
Increased until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn
is then maintained until the frequency is Increased to 200 Hz

For large batteries: from 7HZ to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm(1.6 mm total excursion) and the frecuency increaseditil a peak
acceleration of 2 gn ocroxmmately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200Hz

This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular

mounting positions of the cell. One of the directions of vibration must be perpendicular to the teminal
face.

Test
requirement

A AT AR AR AZE KBS F b R T B R AN /N 03X R
90%, Jii &1 5kFR1E0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

KA | AR AW AR AR AE K, BAAREERETE WLR3
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 3.
g5
Pass/Fail P
Conclusion

ITC-4-B-B029-A1
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Test Report
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=5
%K
Clause

38.3.4.4 A
38.3.4.4 Shock

RFwaZ
Test
Procedure

R R MY LV 2E P U [ SRR AR IR L b, SOOI B G RIB A  T  223
[
B> LI AN 52 B KNG EE 150 gn AR T 5 2N 18] 6 2240 1 IR 5 B rh it o K2 it 20
2252 F NI ES0 gn MK ph 522 (8] 11 Z AP 15X bt

| 100850

¢@%mﬁuﬁﬁﬁlwW(ﬁEJ

mass

FHIEUIMED BYEIESZR g B o, ik
L
| 30000

m%ﬁe%w,ﬁﬂ@mﬁﬁﬁﬁﬁﬁmﬁgsmn@ﬁﬁ e
PRRRELE IA) 11 ZERDIG 2 IF 3L P b .

A LB B FR U 2 U A A LA b ey B I T L2 = ke, TR T
625 = b, MAIE2 S 18 i

)
HEIMED MK

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will

support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6

milliseconds. Altematively, large cells may be subjected to a half-sine shock acceleration of 50 gn and

pulse duration of 11 milliseconds.

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150 gn (or
——t

[, 100850

mass

Acceleration(gn )= , Which is smaller) and pulse duration of 6 milliseconds. Large
batteries shall be subjected to a half-sine of peak acceleration of 50 gn (or Acceleration(gn )=
>

[ 30000
{ 1
| mass . i . -
N , which is smaller) and pulse duration of 11 milliseconds.
Each battery shall be subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the battery for a total of 18
shocks.

BORER
Test
requirement

AW AT AR ANEEL AN KR 58 FLT ) T 8% B S AS /N - D0 3K AT H R 1)
90%, Jii &1 PRAE0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

Brmas R | AR, AL AR AR AKX, BAAREETE LN R4
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 4.
45k
Pass/Fail P
Conclusion

ITC-4-B-B029-A1
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FATEZRAT AR TR 2 ]
CQC Intime Testing Technology Co.,Ltd
oA 75
Test Report

(RIS
Test results
K 38.3.4.5 SR B
Clause 38.3.4.5 External short circuit
R AN VB ZH I A il AR A AES T+4°CT ,  FEULIR L N X AT SR AT %, AP HLER )
SPHAE RN T0.1Q, FREE K A i A 5Tl B [0l 9% 21)57+4°Cn 22/ 4k 2Rk 1 hy X1
KBS, A5l B2 B i ik 12050 Hh B 0 5 ) ) e sl TR ) — 20 & — R AR KRR T2 8k
TR B o FEL I PRV 2H 00 20 P U 52 6 h 2 TR
MR R The cell or battery to be tested shall be temperature stabilized so that its external case temperature
Prozizture reaches 57+4°Cand then the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 57 +4°C. This short circuit condition is continued for at least
one hour after the cell or battery external case temperature has returned to 57+4°C. In the case of the
large batteries, has decreased by half of the temperature increase observed during the test and
remains below that value. The cell and battery must be observed for a further six hours for the test to
be concluded.
> HH < —e » 0, val I
ﬁ?ﬁ* SAFRIEARREIT170°C, AfRfh. RiE. AE K.
es
requirement | External temperature does not exceed 170°C. No disassembly, no rupture and no fire.
Kol HPFEIREANEILL170°C, ANk, AR AE K, BAREHE I %5
WAV T
Testresults | External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is
shown in Annex 5.
g5
Pass/Fail P
Conclusion

ITC-4-B-B029-A1

2021-08-17
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FATEZRAT AR TR 2 ]
CQC Intime Testing Technology Co.,Ltd
oA 75
Test Report

=5
%K
Clause

38.3.4.6 fEdi/HT E
38.3.4.6 Impact/Crush

RFwa
Test
Procedure

ofitihi &M T EAN/NT 1802 K1 B Hith)
Impact(applicable to cylindrical cells not less than 18.0 mm in diameter)
BRE S I E TP, K — B AR N 15.8mm0. Lmm AN S AN B IR AR i Rl — 3R
9.1Kg+0.1Kg E 461 + 2.5 con i FE TS BIBRE Lo (AT M S i LRl 47
TFBOF B3R BT 0E R i O i B AR 16.8mmiiE. Bl A 82—,
SR EA Ykl ELp ane v
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1mm
diameter stainless steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass
is to be dropped from a height of 61 + 2.5 cm on to the sample.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying

across the centre of the test sample. Each sample is to be subjected to only a single impact. The
battery must be observed for a further six hours for the test to be concluded.

WH R CEH TR, R4, B M/Al 0B M B AR/ T 18. 02 K (1 R4 TE Hiith)

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diammeter

Rl F HRAE AT (B 55 I, FF I BEBT G K, 3 K209 1.5em/s. BF Ik fr kit
17, HRMBILLUN =ML —: (@)t /)55 2 13kN+0.78KN; (b) # it Y F 15 T B 2
/1>100mV;(c) FL AR T2 38 3 R 46 5 FE 50% B A b o WA TR A 4R 2 el it 2 N e B 1Y — [H it
JE o M8 /A0 L S P 3B R THI it o AT T FELVB S AN 5 Ak 3 B 7 1R s . ik
FE L U — e e, A 2B PR L B2 6h 45 A B

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached. (a) The applied force reaches 13 kN + 0.78 kN; (b) The
voltage of the cell drops by at least 100 mV; or (c) The cell is deformed by 50% or more of its original
thickness. A prismatic or pouch cell shall be crushed by applying the force to the widest side. A
button/coin cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the
crush force shall be applied perpendicular to the longitudinal axis. Each test cell or component cell is to

be subjected to one crush only. The battery must be observed for a further six hours for the test to be
concluded.

BORER
Test
requirement

ST AT 170°C, A, AL A% K.

External temperature does not exceed 170°C.. No disassembly, no rupture and no fire.

(RIIESE S

Test results

HPFEIREAEILL170°C, ANk, AR AE K, BAREHE I %6
External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is
shown in Annex 6.

i
Pass/Fail
Conclusion

P

ITC-4-B-B029-A1
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FATEZRAT AR TR 2 ]
CQC Intime Testing Technology Co.,Ltd
oA 75
Test Report

(RIS
Test results
K 38.3.4.7 XERHE
Clause 38.3.4.7 Overcharge
78 R LA 2042 ) 36 1 A ) e KRR 488 78 L LU R I A o kU ) /) P LS R B T
(a) )i P A 1) 78 P FEL S AN 18 VIR, e ) e /) | S DA 248 T R T e K 78
R ECON22 VB BUINE s (b)) pe 47 0 7 i R R B I 18 VIS, X6 Y /)
R N i R 7S FEL PR S R 1. 2455 o 6 S AE PRI B2 R HEAT o EAT IR R N ) 8224 /)N
WRRPER | W, /53 78 v 4 o G A FEIt 7
Test The charge current shall be the twice the manufactures recommended maximum continuous charge
Procedure current. The minimum voltage of the test shall be follows:(a)When the manufactures recommended
charge voltage is not more than 18V, the minimum voltage of the test shall be the lesser of two times
the maximum charge voltage of the battery or 22V.(b)When the manufactures recommended charge
voltage is more than 18V, the minimum voltage of the test shall be 1.2 times the maximum charge
voltage.Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
The test sample shall be observed for a further 7 days.
BRER | ik, Ak
. No disassembly, no fire.
requirement
RmgsRE |,
Test results
g5
Pass/Fail N/A
Conclusion

ITC-4-B-B029-A1
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PN HAA PR 7]
CQC Intime Testing Technology Co.,Ltd
o 4
Test Report

RIEEERS
Test results
%K 38.3.4.8 &M
Clause 38.3.4.8 Forced discharge
HAE PR GRS 512V B B IR AR eI, DAt )3 7 A 1) KRR I F F IR
HIGE HI R B
W KRNI 25 3 1) Ha BEL A7 A8 5 e i vk DA L I FEL T A3 B DA SRAT R AE PR T P, LA
A R L R A TR PR 1) 7 55 L0 7 B ok DA AR a6 v AT o A i A1 T8 PR 85 TR I R 50
WP | B b7 K.
Test Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
Procedure power supply at an initial current equal to the maximum discharge current specified by the
manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere). The test sample shall be
observed for a further 7 days.
SpTS
BRER | s, Rk
; No disassembly, no fire.
requirement
KSR | AR ANE K BAREEE WY K8
Test results No disassembly, no fire. Test data is shown in Annex 8.
g5
Pass/Fail P
Conclusion

ITC-4-B-B029-A1

2021-08-17
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Test Report
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Annex 1. Altitude Simulation
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RS

R A

R A

REjE

REJE

REH#K

OCV,/ £1E
Sample Before test Before test After test After test OCV; (%) Mass Loss R K
No. OCV; (V) My (kg) OCV,2(V) | My (kg) 1470 (%) emarks
Bl 53.75 34.42 53.73 34.42 99.96% 0.000% -
B2 53.45 34.45 53.45 34.45 100.00% 0.000% -
B3 53.39 34.40 53.39 34.40 100.00% 0.000% -
B4 53.47 34.42 53.46 34.42 99.98% 0.000% -
NS
Blank
below

ITC-4-B-B029-A1

2021-08-17
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CQC Intime Testing Technology Co.,Ltd
o 4
Test Report

it 2 245 B R

Annex 2. Thermal test

RS

R A

R A

REjE

REJE

OCV,/

REHK

Sample Before test Before test After test After test OCV, Mass Loss R %&k
No. OCV: (V) M (kg) OCV2(V) | M, (kg) (%) (%) emarks
Bl 53.73 34.42 53.35 34.39 99.29% 0.087% -
B2 53.45 34.45 53.34 34.42 99.79% 0.087% -
B3 53.39 34.40 53.35 34.37 99.93% 0.087% -
B4 53.46 34.42 53.35 34.39 99.79% 0.087% -

UREE

Blank

below

ITC-4-B-B029-A1

2021-08-17
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B R 3R B AL
Annex 3. Vibration
BRHES | AR RBH | WWE | RBE | ooy | BEBR | g
Sample Before test Before test After test After test OCV; (%) Mass Loss R K
No. OCV; (V) M: (kg) OCV2(V) | M2 (kg) 17 (%) emarks
Bl 53.35 34.39 53.34 34.39 99.98% 0.000% -
B2 53.34 34.42 53.34 34.42 100.00% 0.000% -
B3 53.35 34.37 53.35 34.36 100.00% 0.029% -
B4 53.35 34.39 53.34 34.39 99.98% 0.000% -
IR H
Blank
below
ITC-4-B-B029-A1 2021-08-17
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P4 A

Annex 4.Shock

RS

R A

R A

REjE

REJE

REH#K

OCV,/ £1E
Sample Before test Before test After test After test OCV; (%) Mass Loss R K
No. OCV; (V) M: (kg) OCV2(V) | M2 (kg) 17 (%) emarks
Bl 53.34 34.39 53.34 34.39 100.00% 0.000% -
B2 53.34 34.42 53.34 34.42 100.00% 0.000% -
B3 53.35 34.36 53.35 34.36 100.00% 0.000% -
B4 53.34 34.39 53.34 34.39 100.00% 0.000% -
UREE
Blank
below
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PN HAA PR 7]
CQC Intime Testing Technology Co.,Ltd
o 4
Test Report

PRSI B A

Annex 5. External short circuit
g AT HE VIMHIR B B iR %

jﬂ:nf’fz Voltage before test Initial Temperature Max Temperature ReﬁaErks
pie o v (C) ()
B1 53.34 56.1 71.3 -
B2 53.34 56.3 70.6 -
B3 53.35 56.0 70.9 -
B4 53.34 56.1 72.4 -
NS
Blank below

ITC-4-B-B029-A1 2021-08-17
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Annex 6. Impact/Crush
§ n:%f'fi_ Volzzzggfzf?‘rlftest Initiaﬂiﬁmﬁitu re Max%el?n{i)gture Reﬁ‘a&‘rks
V) (C) ()
C1 3.305 23.1 23.3 -
Cc2 3.304 23.4 23.4 -
C3 3.305 23.2 23.3 -
C4 3.304 23.2 234 -
C5 3.305 23.1 23.2 -
C6 3.305 234 235 -
Cc7 3.303 23.3 234 -
C8 3.305 23.2 23.3 -
C9 3.304 23.3 234 -
C10 3.303 234 234 -
AR H
Blank below
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Annex 7.0vercharge
) RKHT - AmEE BRERE &y
sample No. Voltage before test Initial Temperature Max Temperature Remarks
V) () ()
D=
Blank below
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Annex 8. Forced discharge
P AT R AR RFRE .
sample No. Voltage before test Initial Temperature Max Temperature Remarks
V) () ()
Cl1 2.913 235 41.8 -
C12 2.885 23.2 42.4 -
C13 2.897 234 44.1 -
C14 2.906 23.5 42.7 -
C15 2.891 23.1 43.2 -
C16 2.897 234 41.8 -
C17 2.914 23.1 45.0 -
C18 2.887 23.2 43.7 -
C19 2.905 23.5 41.9 -
C20 2.913 23.2 44.3 -
c21 2.895 23.5 42.0 -
C22 2.887 234 43.2 -
C23 2.906 23.1 41.8 -
c24 2.874 234 43.7 -
C25 2.899 23.2 44.5 -
C26 2.910 23.5 42.8 -
c27 2.894 23.1 41.7 -
C28 2.906 23.3 43.5 -
C29 2.879 23.2 42.9 -
C30 2.885 234 44.0 -
A2 H
Blank below
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Statement

1. R AP @ BERFID L4 ARE, RIFLIT L4,
Don’t copies the report partly, if you don’t obtain the laboratory allow you to do that, unless you copy the whole
report.

2. #3025 AT P A HE 50 B 3o
The test report is only valid to the sample which has been tested
3. FAARM L RA FX, HAMEREE T H AR AN S @RS

If you have any objection to the test result, please submit it to the laboratory in writing within 10 days after
receiving the report.

4, ZARKE S G oL AL B AR MR E =+ B AR, @H AWM A BT B AT R

The sample must be collected within 30 days after receiving the test report. The overdue sample will be
disposed of as waste by the laboratory itself.

5. WiRERMEA £ T L E, FMEAIFR. PRFIKRIE

This report only as a reference for client, can't be considered as a basis for litigation, arbitration and so on.

R BAR N S Fe AR AR A TR 8]
Test Lab.: CQC Intime Testing Technology Co.,Ltd.
EAHnk: FMTREPLFFARE P KB 13685 A KA £k

Headquarter address: East Taihu Hi-Tech & Finance Town, No.1368, Wuzhong Road, Wuzhong Economic
Development Zone, Suzhou, China

R B SR AL . 215104 %, 1%: 0512-66303621
1£ HA: 0512-66303625 E-mail: cgc_jsz|b@126. com

TN F ORI T A F A E78036%

HAEDPERML: WD F T RKER195 P2 K8 LE10£1020F
w5 : 0574-63895313

ED| HE AR FY AR X+ —E71395 PR E A KB 13AE
W, 1%: 0755-82889188-8118

TN B TN T ERRE R K B IE2665 AR F R
W& /45 B 020-84147422
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